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C The instructions
C A No. Description Q ty
C @ﬁ 9 1 Left side support 1
g - 2 Electroplated round steel 2
Cﬂ/‘g 3 Bearing sleeve 2
C 5@ 4 Shock pad 4
C N 5) [Limit stand 2
C bo 6 Barbell bar 1
C g 7 Right side support 1
QS@ 3 Bolt M12%25 4
C BO 9 washer ¢ 12 4
Q
C N 10 Bolt M24%100 10
41 O
\(l; ! Q@ 11 washer & 24 20
‘( ‘ ; 12 Nut M24 10
| B 13 Bolt M10%90 2
. % 14 washer ¢ 10 4
W5 15 Nut M10 2
o4
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